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EXNELLTE;
AT L7 I Tumbuckle Assembly

Turnbuckle M3 x 39mm
XP-10i157

14mm

i
G

Turnbuckle M3 x 29mm
XP-10I156

<) Resr Mmm ™

Turnbuckle M3 x 18mm % é
XP-10i57
bmm 5mm

4.8mm Ball End 8mm Thread
XP-10I50

For Front Camber Link
4.8mm Ball End 6mm Thread
XP-10149 i,

4.8mm Ball End 5mm Thread
XP-10148

18mm

W ¢ T
¢

—— J
< Fronl [Bmm =

I5mm 4.8mm Flat Type Ball End I5mm
XP-1025! Optional XP-10636

4.8mm Flat Type Ball End I3mm
XP-10252 Oplional XP-10635

13mm

Use the multi-tool to
measure length links

Turnbuckle Wrench From Bag ] = | | ccecccocomeoecccccc-caccaccac-a--ssessesse-s—-------------se----s-e-sessessssesnnnn=a"

13mm
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EXNE:
AN Ty =7 2. Gear Diff Assembly

Fiat Head Screw M2.5 x 8mm
XP-40044

()

Bevel Gears 18T
XP-10009

Bevel Gears 10T

XP-10009
O-ring 25 x Imm
XP-10i83

Gear Diff Cross Pin

XP-10009

=)

Diff Gasket
XP- 10179

Steel Gear Diff Ouldrive Adaptor

U

XP-10288
Optlional XP-10i25

C ite Adjustment
Bearing i0 x 15 x 4mm B;;Zg‘:’,;g ,_‘,'5: men
XP-40065 XP-10107

©

O-ring 5 x 2mm
XP-10i84

|

Pin 2 x 9.8mm
XP-40069

Gear Differential Case
XP-ioo08

©

Spacer 5 x I5 x 0.4mm

XP-10i81 O-ring 25 x Imm

©

Spacer 3.6 x 9.5 x 0.2mm Gear Differential Caver
XP-10i82 XP-10008
Optional

Silicone Gear Differential X-RING 5x2mm
XP-10600

Gear Differential Cover

Steel Gear Diff Outdrive Adaplor

Pin 2 x 9.8mm

Gear Diff

@@mﬁ Pin ‘%@

Bevel Gears 10T

Low Grip High Grip

1.1g Diff Ol

Nole The Direclion

3000cs}t 15000cs}

Composile Adjustment Bail-Bearing Hub

Bearing 10 x I5 x 4mm S@%

Composite Adjustment Bali-Bearing Hub

Page 2
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EXNECUTE;
AN Ty /=7 3. Spool Assembly

Composite 38T Spool Set
XP-10264

Composite Adjustment Bail-Bearing Hub
XP-i0i07

Bearing i0 x 15 x 4mm
XP-40065

i

Composile Axle Driveshaft Adaplors Sel
XP-10264
Oplional XP- 10556

Round Head Screw M3 x I12mm
XP-40040

38T Pulley Cover

)
N 4&,} 00

Composile Axle Driveshaft Adaplors Sel

5

Round Head Screw M3 x I12mm

Bearing i0 x 15 x 4mm

Composile Adjustment Ball-Bearing Hub

Composite Axle Driveshaft Adaplors Sel

@ Round Head Screw M3 x I2mm

roae 3 XERESS
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Spur Gear 64P 1i6T
XP-i0053
oP
ﬁ % oP
%@@ oP
oP
20T Cenler Pulley
XP-10i34
oP
oP
oP

N

64P Spur Gear

High Composite Spur Gear 64P 94T
XP-40i22

High Composite Spur Gear 64P 96T
XP-40082

High Composite Spur Gear 64P 98T
XP-40081

High Compasite Spur Gear 64P i00T
XP-40121

High Compasite Spur Gear 64P 110T
XP-40083

High Composite Spur Gear 64P 112T
XP-40084

High Composite Spur Gear 64P 14T
XP-40085

J

Center Pulley Caver
XP-10134

XQ1-5 Aluminium Solid Layshaft
XP-10284

(e

Round Head Screw M3 x 4mm
XP-40036

I

Pin 2 x I2mm
XP-40070

)

M5 E-Clip
XP-40058

Pin 2 x 12mm %

4- )

I%

o

20T Cenler Pulley
I

Round Head Screw M3 x 4mm

| N
@p D Cenler Pulley Cover

Spur Gear 64P 1i6T

XQ i-S Aluminium Solid Layshaft

20T Cenler Pulley

M5 E-Clip

~

M5 E-Clip

M5 E-Clip

/
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EXELCLTE:
Z A\

5.Steering System Assembly

\ g Round Head Screw
- ) M3 x 6mm
‘ T

) From Serva Link
8mm 6mm

Composile Dual Servo Saver Arm
XP-10261

Bearing 3 x 6 x 2.5 =
@ Bearing 5 x 8 x 2.5mm €afing 3 X 5 x e.5mm
XP-40061
Bearing 3 x 6 x 2.5mm = ¢
XP-40060 Composite Steering Plate @ﬁ

Round Head Screw M3 x 8mm Composile Dual Servo
XP-40038 ﬁ Saver Arm
g@ 4.8mm Ball End 6mm Thread

Bearing
5x8x2.5mm

=

% 4.8mm Ball End 6mm Thread

Bearing 3 x 6 x 2.5mm

Round Head Screw M3 x 6mm gUmPD:”E Dual Servo
XP-40037 aver Arm
27mm \ Bearing 5 x 8 x 2.5mm
@) Flat Head Screw M3 x 6mm
Fiat Head Screw M3 x 6mm & Anlenna Holder
UJ o o
From Steering Link

Composite Servo Mount
XP- 10261 Oplional XP- 10136

")

Flal Head Screw M3 x I0mm Flal Head Screw M3 x 6mm
Composile Servo Side Moun} G%
XP-10261
Optlional XP-10i36

3 x 5.5 x Imm Composile Spacer

@ XP-10740 Baltery Stopper
Optional XP-10119 , XP-10240

Servo Horn 23T for Sanwa, KO
XP-10163

FRP 3.0 Floating Servo Holder

Servo Horm 25T for Fulaba XP-10720 Optional XP-10820
XP-10163

Fiat Head
Screw

M3 x 6mm
Servo Spacer

XP-10i136

Anlenna Holder 3 x 5.5 x Imm Composile Spacer
XP-i0001

Flal Head Screw M3 x 10mm

XP-40049
Round Head Screw /

Servo Spacer

Flat Head Screw M3 x 6mm M3 x 8mm @
XP-40046 \
P
g:"le';?:smpp er 4.8mm Ball End 8mm Thread \
. . \ A
From Servo Link @\\\\‘\ )

Round Head Screw M3 x 8mm

Page 5 IXPRESS,
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XP-10231 Oplional XP-10274

© S G

Bearing 5 x 10 x 4mm

Alu Malor Mount Plate V2
XP-10594

o) o o d]

Alu Maotar Mount Cenler Support V2
XP-10594

©

3 x 5.5 x Imm Composile Spacer
XP-10261 Oplional XP-10119 , XP-10240

LT T1]

XQ15 Aluminum Cenler Pos}
XP-10259

Round Head Screw M3 x 6mm
XP-40037

Flal Head Screw M3 x 6mm
XP-40046

Fiat Head Screw M3 x I0mm
XP-40049

Fiat Head Screw M3 x 12mm
XP-40050

Bearing 5 x 10 x 4mm
XP-40064

Flal Head Screw M3 x I0mm

Composile Layshaft |
Bulkhead

Round Head Screw E =

M3 x 6mm

Compaosite Shim
3 x5.5 xImm

Ca

S

Do notl fully tighten screws, follow procedure as shown in next step

e 7
o S
=)
(=]

H Flal Head Screw M3 x 6mm

N

S

Fiat Head Screw
M3 x 6mm

Flal Head Screw M3 x 6mm

S
é Flal Head Screw

M3 x I2mm

Flal Head Screw
M3 x 6mm

Page 6
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Bag !, F, HW K
[T [T\
L[/ L/

Composile Lower 2-Piece Suspension Holder
FL,FR,RL,RR XP-10260

Composile Lower Bulkhead

XP-10229

Fiat Head Screw M3 x 8mm
XP-40048

Flal Head Screw M3 x 6mm
XP-40046

FRO.5
o
0.5
o
0.5
O
), 05 )~ G5

Lower Suspension Mount Spacer 0.5mm
XP-10726

SlE S

Aluminum FR One Piece Suspension Mount
XP-10637

@ﬁ@ )

Brass FR One Piece Suspension Moun}
XP-10638

Alu Lower Bulkhead
XP- 10115

Oplional

|

)

-y

2/

Diagonal Offsel
Use either 0.5 or I mm o shift the roll cenler in 3
diagonal direction from the cenler.

" X /@ Eccentric Bushing Sel
% XP-10127

Alu Lower 2-Piece Suspension Holder XP-10i23

Horizonlal Offset
Choice of either 0.5 or I mm offsel from center

Fiat Head Screw
M3 x 6mm

L

8

Fiat Head Screw M3 x 8mm

Fial Head Screw g
M3 x 6mm 8

g@

Flal Head Screw M3 x 8mm

Page 7
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LT T1]

Bell Tensioner
XP-10163

Bearing 3 x 6 x 2.5mm
XP-40060

Spacer 3 x 5 x 0.2mm
XP-40066

Round Head Screw M3 x 6mm
XP-40037

Round Head Screw M3 x 8mm
XP-40038

Round Head Screw
RM3 x I6mm XP-40042

Flal Head Screw M3 x 6mm
XP-40046

Flal Head Screw M3 x 8mm
XP-40048

Nul 3 x 5.5mm
XP-40067

Composite Upper Deck Stiffener
XP- 10643 Optional XP-10566

XQ15 Aluminum Cenler Pos}
XP-10259

Composite Upper Deck Collar
For Flex Eliminalion
XP-10739 Oplional XP-10683

Bearing 3 x 6 x 2.5mm
XP-40060

Composite Upper Deck Collar
For Flex Elimination
XP-10739 Optlional XP-10683

FRP 2.0mm Top Deck V2
XP-10595
Oplional XP-10820

Flal Head Screw

M3 x 6mm

XP-10308
Oplional XP-10i32

Compaosite Layshaft
Bulkhead

XQ15 Drive Bell Rear 3 x 189mm
XP-10309
Oplional XP-10052

Low Flex
Default Selup

Medium Flex

Spacer 3 x 5 x 0.2mm
Bell Tensioner

d
D
Round Head Screw M3 x 6mm / FRP 2.0mm Top Deck V2

Round Head Screw

§ M3 x 6mm

Round Head Screw

High Flex

M3 x 8mm

Medium Flex

Low Flex

Flal Head Screw
M3 x 8mm

0

Round Head Screw
M3 x 6mm

Flal Head Screw
M3 x 8mm

Flal Head Screw
M3 x 8mm

XBERESS

XQ15 Drive Bell Front 3 x 513mm
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EXELLTE;

ZANTT s =175 8, Upper Clamp Assembly !

Gl | NS [] ¥

Composite One Piece
Upper Clamp V2 Rear

o1 | )

Composile One Piece Upper Clamp V2 Fron}
XP- 10699 Oplional XP-10104

O

O 4 O
e

O ™ O
O

Composite One Piece Upper Clamp V2 Rear
XP- 10699 Oplional XP-10130

Round Head Screw M3 x 8mm
XP-40038

Composite One Piece
Upper Clamp V2 Fronkt

1
Loose / Tight

XBERESS
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Fiat Head Screw M3 x 6mm

g

Round Head Screw

M3 x 6mm

Round Head Screw M3 x 6mm
Composile Steering Post

For Dual Servo Saver 1l.5mm
XP-40037

XP-10740
Flal Head Screw M3 x 6mm

Compoaosile Steering Post
XP-40046

Bag F, HW K

www.rc-xpress.com
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For Dual Servo Saver 1.5mm

Aluminum Sleering Post
XP-10494

Optional
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EXELLTE;

LA T =L II. Knuckle Assembly

Composite Steering Block Round Head Screw M3 x 8mm
Right

XP-10109

Oplional XP-10247

Composile Steering Block Composile Steering Block
Left Piate Left

XP-10i09

Oplional XP-10247

) 5x 7 x 0.2mm Shim
Composile Steering Block

| Plate Right
XP-i0i08
Oplional XP-10247

Bearing 5 x 10 x 4mm

\ | Compaosile Steering Block
Piate Left

| XP-10109

Optionai XP- 10247

% Pin 2 x 9.8mm

Compaosite Wheel Hub

Composite Wheel Hub
XP-i0262

Oplional

XP-i0i29, XP-200I5 , XP-200i6

Bearing 5 x 10 x 4mm
@ XP-40064

g Round Head Screw M3 x 8mm

Pin 2 x 9.8mm Composite Steering Block
C—  xp-q0063 Plate Right
i Round Head Screw M3 x 8mm
ARG XP-{'DD3B

5 x 7 x 0.2mm Spacer
XP-10376

..

Bearing 5 x 10 x 4mm

&

Pin 2 x 9.8mm Composite Wheel Hub

XQ -5 Steel Universal Shaft
XP-10244
Optional XP- 10166, XP- 10167 , XP-10334

IXBRESS
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XP-10603  Oplional XP-10597 (Strong Hard)

— Composile C Hub 4 Degree L
(Strong V2)

XP-10400

7/ Oplional XP-10810

Compoaosile C Hub 4 Degree R
(Strong V2)

XP-10400

Optional XP-108i0

ﬂ )

Suspension Pivol Pin 3 x 42mm
XP-10i139

I B

3mm Outer Suspension Pin w/ Groove
XP-10602

(i
Sel Screw M3 x 3mm
XP-40052

Hex Set Screw M4 xI0mm
XP-40056

(AR

Hex Sel Screw M3 x 8mm
XP-40054

1
N

Sel Screw M3 x 3mm

Hex Sel Screw
M4 x I0mm

(@

Hex Sel Screw M3 x 8mm
% Suspension Pivol Pin 3 x 42mm

3mm Outer Suspension w/ Groove

Composite C Hub 4 Degree L (Strong)

€

(@

Hex Sel Screw M4 x I0mm

Front Composilte Suspension Arm

(Strang)

1 3mm

3mm Flal Spol Suspension
C Hub Upright Pivol Pin

Sel Screw M3 x 3mm

- XERESS
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EXELLTE;

AN 7= 7 13. Front End Assembly

H] King Pin Collar V2
XP-10401
4.8mm Ball End
H:‘BWW King Pin V2
8mm Thread
XP-10401 P N

M2 x 6mm Round Head Screw

W ¢ T
KM\(Q)I\}M

N J
< Fren? [Bmm =

Composite Body Support Base - Left

Hex Sel Screw M3 x 3mm

Composile Body Support Brace
XP-108I19

)]

Composile Body Support Base - Left
XP-10819

£ s

Composile Body Support Base - Right
XP-108I19

King Pin

Hex Screw Round Head M2 x 6mm / 18mm \
XP-40i100
W ¢ T
=\‘_L,/=“- Composile Body Support Brace

(i

Sel Screw M3 x 3mm
XP-40052

M2 x 6mm Round Head Screw

4.8mm Ball End
8mm Thread

\ From Fronl Camber Link J % %

Composile Body Support Base
Right

Hex Sel Screw M3 x 3mm

Flanged King Pin Collar

King Pin

IXERESS
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Flat Head Screw M3 x 6mm
XP-40046

) = ]

Compaosite Suspension Moun}
XP-10260

©

XP-10261

3 x 5.5 x Imm Composite Spacer

Optional

-FF

UW_Jjoo

colll )

D=0

XP-10114

Alu Front Lower I-Piece Suspension Holder — FF

W oo

cglll )

O—=="0

XP-10199

Brass Front Lower i-Piece Suspension Holder — FF

= _ Diagonal Offsel
nf . Use either 0.5 or I mm lo shift the @\\
= m

roll center in a diagonal direction fro
the center.

Eccentric Bushing Sel
XP-10i27

\
)
@
)

(ﬂ i
\
€
\

b
n
c
9
.
Q Alu Front Lower I-Piece (/
Q ) ) 7N Suspension Holder — FF
- - XP-10114
Horizonlal Offset
Default Setup Choice of either 0.5 or mm offset from center

= ©)

=1

-]

AR NG (&
’\*@‘;‘ N ‘%’»ﬂ )

=)
' é’" .8mm Ball End
2 8mm Thread

4.8mm Ball End
8mm Thread

Fiat Head Screw M3 x 6mm

Composite Shim
ay 3x55x Imm

IXBRESS
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EXECUTE,
LA 17 I5. Rear End Assembly

BagK,L,HWF,H, I, K

Q -

] I
Composite Suspension Rear (Strong)
XP-10606 Oplional XP-10597

Driveshaft Pratector Blade
XP-10i28

Bearing 5 x 10 x 4mm
XP-40064

7B\ Composite Wheel Hub
I/ 60[5 XP- 10262
Q @ Oplional XP-200I5 , XP-200i6 ,
AN~ XP-10i29
Pin 2 x 9.8mm
L——  xp-qo0s3

H |
Suspension Pivol Pin 3 x 42mm
XP-10i39

L TT ]

3mm Outer Suspension Pin w/ Groove
XP-10602

il Sel Screw M3 x 3mm
XP-40052

Hex Sel Screw M3 x 8mm

LU

Bearing
5x 10 x 4mm

é 6mm
From Rear Camber Link

XP-40054

iy Hex Set Screw M4 x10mm
" XP-40056

(-

XQ -5 Steel Universal Shaft
XP- 10244 Optional XP-10i167

Composile Rear Upright 5 -
(Strang) V2 / 0/
W
% \I\
) Pin 2 x 9.8mm Compaosilte Wheel Hub
Hex Sel Screw M4 x I0mm Hex Sel Screw M4 x IOmm

Arm Rear

Hex Sel Screw
M3 x 8mm

Composite Suspension Arm Rear

Hex Sel Screw
M3 x 8mm

Suspension Pivol Pin
3 x 42mm

3mm Outer Suspension Pin
w/ Groove

Sel Screw M3 x 3mm

Page I5
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Snay
0
S
2
a
RR

@

ol ]]
oL 1]

Composile Suspension Mounl -
Optional

x
S
T
)
&'
@

Alu Rear Lower I-Piece Suspension holder = RR

XP-10i24

Brass Rear Lower I-Piece Suspension halder

Composile Suspension Mount - RR
- RR XP-i0200

XP-10260
Composite Shim 3 x 5.5 xImm

Flal Head Screw FM3 x 6mm

XP-40046
[

Wijo
o

©




Stabilizer Conneclor
Sel Screw

: W =
@?ﬂ&@ﬂ) \
S N YO

Stabilizer Collar

Moaove Freely

S
0
n
g
-
v
x
(]
I
Q
]

Rear Anli-Roll Bar
I.2mm More Response
1.3mm Defaull Setup
L.dmm Less Response

Anli-Roil Bar Mount
M3 x 3mm Sel Screw

For Anli-Roll Bar

L

Jeuoydp

M3 x 3mm
Sel Screw

Stabilizer Coliar

lional XP-10326

Front Anli-Roll Bar
I.2mm More Respanse
1.3mm Defaull Setup
L.dmm Less Response

Op

rc-xpress.com
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M3 x 3mm
Sel Screw
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EXELLTE:

ZAS -7 18. Shocks Assembly

Bag L and HW J

0 Ring For Short Shock Spring Adjust Nut
@ Long Travel Short Shock ©
= Composite Shock Top Connector

(Black) XP-10396
—

X Long Travel Short Shock
D}‘ Lower Conneclor (Black)
2

XP-10396

Alu Shorl Shack Spring
Tension Adjust Nut

Alu Short Shock Spring
Tension Adjust Nul

E-Clip 2.5mm

Alu Upper Short Shock Cap
XP-10397

Alu Lower Shorl Shack Cap
XP-10398

Alu Short Shock Spring
Tension Adjust Nut
XP-10399

Cycle The Shock Shaft in a Upwards
And Downwards Molion To Bring

“ ” Compasile Short Shock Body

|

|

| m XP- 10596 Tl'.we Air Bubbles Ontap Of The Shock
| il ‘W‘ Piston
Shart Shack Shaft
XP-10582
Alu Short Shack Cap
4 Hole Piston
XP-10159
S Shack Absorber Membrane
XP-10147 Long Travel Short Shock
. Lower Conneclor
E-Clip 2.5mm Long Travel Short Shock Composile
XP-40057

Shock Top Connector

9]
@ @ Shock 0-Ring
XP-10160

Shock Absorber
0 Ring For Short Shock Inslall the shock Membrane
Spring Adjust Nut bladder slowiy on @
XP-i0607 an angle as
shown.
Shaft Cover
@ XP-10i59
Optional

Shock X-Ring
XP-10601

|

Long Travel Aluminum Short
Shock Body XP-10725

“ Progressive Aluminum Short

|
|

“\

HH Shock Body XP-10718
N

rooe 18 XPRESS
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EXELLTE;

ZAX 0 F=1719. Rear Shocks Installation "

Pivol Ball 5.5 mm

Short Spring Relainer
(Black) XP-10396

Shock Spring Medium
Silver

XP-10i69

Optional

XP-10i68 (Soff)

XP- 10170 (Stiff)

Body Height Adjuster
Support
XP- 10561

Body Clip
XP-10055

Body Clip
Round Head Screw M3 x Bmm
XP-40037
[
O
O
O
o @
O Round Head Screw M3 x 8mm \ /
O
O Rear Body Post
XP- 10561
O
@) Round Head Screw M3 x 8mm
O %

Round Head Screw
M3 x 6mm

Eﬂ[m Pivol Ball 5.5 mm
XP-i0i2i

Round Head Screw M3 x 8mm
XP-40038

I
Il

R

Fiat Head Screw M3 x 8mm
XP-40048

Round Head Screw
M3 x 6mm

Flal Head Screw
M3 x 8mm

Default Selup

FRP 3.0mm Rear Shock Tower [ Short Shock)
XP- 10792 Oplional XP-10609

IXBRESS
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Round Head Screw
M3 x 6mm

: FRP 3.0mm Fronl Shock
4 \ Tower (Short Shack)

@

Fial Head Screw
M3 x 8mm

Round Head Screw
M3 x 6mm

Fiat Head Screw M3 x 8mm
XP-40048

Round Head Screw M3 x 6mm
XP-40037

L) ©

FRP 3.0mm Front Shock Tower [ Short Shock)
XP-1078! Optional XP-10608

Prepare These Composile Battery Holder From Bag O

O O

O O
N
7

roge 20 XBRESS;
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EXE
—L7 22. Bumper Assembly

Lower Bumper
XP- 10561

Bumper Plale For Light Bumper
XP-10561 Oplional XP-10243 , XP-10387

| 0000000000000000d]

Front Bady Post
XP-10561

Foam Bumper Light
XP-10562

Body Height Adjuster
Support XP- 10561

Body Clip
% XP-10055

Fiat Head Screw M3 x I0mm
XP-40049

Fiat Head Screw M3 x 8mm
XP-40048

I
OOOOOOOéOOOOOOOOCB

Composile Baltery | Compaosite Baltery
Holder Post i i . . Holder Post

For LCG Ballery Freely Adjust Height Of Post With Shims, For Standard Ballery
XP-10717 Change To a iI6mm Screw If Needed XP-10717

aoaooaoooooooaoo@

(e

&

Lower Bumper
2\
S
Flat Head Screw M3 x 8mm

Flal Head Screw M3 x 8mm

Body Clip

Bumper Piate For Light Bumper

Body Clip

Foam Bumper Light

Front Bady Post

Fiat Head Screw M3 x I0mm

XERESS
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Assembly I\

I Receiver Nol Included 1

Ics

I ESC Not Included 1

Round Head Screw M3 x 6mm

23. Electron

<7

S
N
-
=)
=3
g
Q
-~

I Double Sided Tape Not Inciuded 1

I Pinion Nol included 1

[ Mator Not included |

Round Head Screw M3 x 6mm
40037

XP-

I Battery Nal included 1

I Tires Not Inciuded |

I Tires Nof Included |

)

Lock Nut 7mm

Lock Nut 7mm

)

&
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m L5 Parls List

XQ2S Original Parts

XQ2S Option Parts

Model Product Name Model Product Name
XP-10008 Gear Differential Case and Cover XP-10104 Aluminum Front One Piece Upper Clamp
XP-10009 Gear Differential Bevel Satellite Gears Set XP-10105 Front Camberlink Mount 2pcs
XP-10011 Gear Differential Repair Parts XP-10114 Aluminum FF Lower 1 Piece Suspension Mount
XP-10022 Gear Differential Set XP-10115 Aluminum One Piece Lower Bulkhead
XP-10052 Kevlar Drive Belt Rear 3x 189 mm XP-10116 Aluminum Layshaft Holder Bulkhead 2pcs
XP-10053 Spur Gear 64P 116T XP-10119 Aluminum Shim 3x5.5x1.0mm Red 20pcs
XP-10055 Body Clips 20pcs XP-10120 Aluminum Shim 3x5.5x2.0mm Red 20pcs
XP-10107 Composite Ball Bearing Tension Adjustment Hub 4pcs XP-10123 Aluminum 2 Piece Suspension Mount 2pcs
XP-10109 Composite Steering Block Pair XP-10124 Aluminum RR Lower one Piece Suspension Mount
XP-10111 Aluminum Dual Servo Saver Arm 2pcs XP-10125 Aluminum Gear Diff Outdrive Adapter 2pcs
XP-10113 Aluminum Steering Plate For Dual Servo Saver 4mm XP-10126 Steel Spool Outdrive Adapter 2pcs
XP-10121 5.5mm Pivot Ball 8pcs XP-10127 Eccentric Bushing Set
XP-10128 Driveshaft Protector Blade 8pcs XP-10129 Aluminum 5mm Wheel Hub Red 2pcs
XP-10139 3.0mm Suspension Pivot Pin 4pcs XP-10130 Aluminum Rear One Piece Upper Clamp
XP-10147 Shock Membrane 8pcs XP-10131 Rear Camberlink Mount 2pcs
XP-10148 4.8mm Ball End 5mm Thread 10pcs XP-10132 Kevlar Front Drive Belt 3x 513 mm
XP-10149 4.8mm Ball End 6mm Thread 10pcs XP-10133 Aluminum Solid Axle
XP-10150 4.8mm Ball End 8mm Thread 10pcs XP-10134 Center Layshaft Pulley Set
XP-10151 4.8mm Ball End 10mm Thread 10pcs XP-10136 Aluminum Servo Mount
XP-10156 Steel Turnbuckle 29 mm 4pcs XP-10166 Steel Double Joint Universal Shaft 2pcs
XP-10157 Steel Steering Turnbuckle Set XP-10167 Steel Universal Shaft Rear 2pcs
XP-10159 Composite 1.1mm Piston Spacer Set XP-10168 Soft Spring Pair Black 2pcs
XP-10160 Shock O-RING 8pcs XP-10170 Stiff Spring Pair Pink 2pcs
XP-10163 Composite Servo Horn Belt Tensioner Set XP-10175 Aluminum Solid Layshaft
XP-10169 Medium Spring Pair Silver 2pcs XP-10186 Brass Chassis Balancing Weights 15g 10g 4pcs
XP-10179 Gear Differential Gasket 5pcs XP-10187 Brass Chassis Centerline Balancing Weights 15g 25g 2pcs
XP-10181 Gear Differential Spacer 5x15.5x0.4mm 10pcs XP-10191 Aluminum Rf One Piece Suspension Mount
XP-10182 Gear Differential Spacer 3.6x9.5x0.2mm 10pcs XP-10192 Aluminum Adjustable Battery Stoppers
XP-10183 Silicone Gear Differential O-RING 25x1mm 10pcs XP-10194 Aluminum FR One Piece Suspension Mount
XP-10184 Silicone Gear Differential O-RING 5x2mm 10pcs XP-10196 Brass RF One Piece Suspension Mount
XP-10227 FRP 2.5mm Chassis Plate XP-10197 Brass FR One Piece Suspension Mount
XP-10229 Composite Lower Bulkhead 2pcs XP-10198 Brass 2 Piece Suspension Mount
XP-10231 Composite Layshaft Bulkhead XP-10199 Brass FF 1 Piece Suspension Mount
XP-10236 4.8mm Ball End 5mm Thread 4pcs XP-10200 Brass RR 1 Piece Suspension Mount
XP-10237 4.8mm Ball End 6mm Thread 4pcs XP-10220 Camberlink Stiffener set
XP-10238 4.8mm Ball End 8mm Thread 4pcs XP-10222 Graphite Option Steering Knuckle Plate 2pcs
XP-10239 4.8mm Ball End 10mm Thread 4pcs XP-10224 Aluminum 5mm Ackermann Steering Plate For Dual Servo Saver
XP-10244 Steel Universal Shaft 2pcs XP-10240 Aluminum Shim 3x5.5x1.0mm Red 10pcs
xp-10251 4.8mm Flat Type Ball End 15mm 4pcs XP-10241 Aluminum Shim 3x5.5x2.0mm Red 10pcs
XP-10252 4.8mm Flat Type Ball End 13mm 2pcs XP-10242 Brass Chassis Balancing Weights 10g 5g 4pcs
XP-10253 4.8mm Flat Type Ball End 10mm 4pcs XP-10243 Graphite 2.25mm Upper Bumper Holder
XP-10254 4.8mm Low Profile Ball End Set XP-10255 Camber Stiffener Link Ball End
XP-10262 Composite Wheel Hub Set 4pcs XP-10310 Aluminum Motor Fan Mount
XP-10264 Composite Spool 38T Set XP-10320 Graphite Option Steering Knuckle plate (Less ackermann)
XP-10265 Composite Spool Cups 2pcs XP-10321 Vertical Topdeck Set
XP-10284 Aluminum Solid Layshaft XP-10323 Anti-Roll Bar 1.2mm Front and Rear 2pcs
XP-10288 Gear Diff Outdrive Adapter 2pcs XP-10324 Anti-Roll Bar 1.3mm Front and Rear 2pcs
XP-10308 XQ1S Drive Belt Front 513mm XP-10325 Anti-Roll Bar 1.4mm Front and Rear 2pcs
XP-10309 XQ1S Drive Belt Rear 189mm XP-10326 Aluminum Anti-Roll Bar Set
XP-10336 Steel Turnbuckle 18mm 4pcs XP-10327 Aluminum Anti-Roll Bar Bushing Set
XP-10396 Short Shock Composite Shock Part (Black) XP-10334 39.3mm Spring Steel Double Joint Universal Shaft 2pcs
XP-10397 Aluminum Upper Short Shock Cap 2pcs (Sport) XP-10365 Aluminum Wheel Adapter 6mm 2pcs
XP-10398 Aluminum Lower Short Shock Cap 2pcs (Sport) XP-10380 Graphite Body Post Stiffener Front and Rear
XP-10399 Aluminum Short Shock Spring Tension Adjust Nut 2pcs (Sport) XP-10382 Graphite 2mm Vertical Topdeck Plates 2pcs For XP-10321
XP-10400 Composite C Hub 4 Degree L/R (Strong V2) XP-10490 2.25mm Graphite Mid Motor Main Chassis Plate
XP-10401 CHub King Pin Set 2+2 V2 XP-10491 2.0mm Graphite Mid Motor Upper Deck
XP-10561 Bumper Body Post (Foam Bumer LIGHT) XP-10492 Aluminum Mid Motor Mount
XP-10562 Foam Bumer Light XP-10493 Aluminum Mid Motor Servo Mount
XP-10594 Aluminum Motor Mount Set V2 XP-10494 Aluminum Steering Post For Dual Servo Saver 11.5mm 2pcs
XP-10595 FRP 2.0mm Top Deck V2 XP-10496 Kevlar Drive Belt 3 x 351mm
XP-10596 Composite Short Shock Body 4pcs XP-10556 Steel Spool Outdrive Adapter 2pcs
XP-10602 3mm Outer Suspension pin w/ Groove 4pcs XP-10565 Composite Suspension Parts Set (Hard Strong)
XP-10603 Front And Rear Composite Suspension Arm (Strong) XP-10566 Upper Deck Stiffener
XP-10607 O Ring For Spring Adjust Nut 4pcs ( Short Shock) XP-10593 Long Travel Short Shock Set 2pcs
XP-10689 Composite Rear Upright 2 PCS (Strong) V2 XP-10597 Front And Rear Composite Suspension Arm (Strong Hard)
XP-10699 Front and Rear Composite One Piece Upper Clamp V2 XP-10600 Silicone Gear Differential X-RING 5x2mm 10pcs
XP-10717 Composite Anti Tweak Battery Holder XP-10601 Shock X-Ring 10pcs
XP-10720 XQ1S Mid Pulley FRP 3.0mm Floating Servo Holder For XP-10690 XP-10608 Graphite 3.0mm Front Shock Tower ( Short Shock)
XP-10724 Long Travel Short Shock Composite Shock Part XP-10609 Graphite 3.0mm Rear Shock Tower ( Short Shock)
XP-10791 FRP 3.0mm Front Shock Tower ( Short Shock) XP-10610 XQ1XQ1S Double Joint Universal Shaft Bone
XP-10792 FRP 3.0mm Rear Shock Tower ( Short Shock) XP-10611 XQ1XQ1S Double Joint Universal Shaft Axle
XP-10797 Composite Short Shock Set 2pcs XP-10612 XQ1XQ1S Double Joint Universal Shaft Case
XP-10613 XQ1XQ1S Double Joint Universal Shaft Coupling Pins
XQ2S Option Parts XP-10621 Composite Rear Upright 2 PCS (Strong Hard) V2
Model Product Name XP-10622 Steel Spool Outdrive Adapter 3.5mm 2pcs
XP-10646 Kevlar Low Friction Belt 3x513mm XP-10623 Aluminum Mid Motor Mount V2
XP-10654 Anti Tweak Battery Holder XP-10624 2.0mm Graphite Mid Motor Upper Deck V2
XP-10680 Aluminum Ball Bearing Tension Adjustment Hub 2pcs XP-10625 XQ1 Mid Motor Conversion Kit V2
XP-10683 XQ10 Aluminium Upper Deck Collar For Flex Elimination XP-10626 White Kevlar Low Friction White Belt 3x189mm
XP-10684 |Hard Composite On-power Control System Suspension Arm (Strong)| XP-10627 White Kevlar Low Friction White Belt 3x513mm
XP-10685 On-power Control System 0 Deg Aluminum C-hub 2pcs XP-10634 Grey Composite 4.8mm Flat Type Ball End 10mm 4pcs
XP-10725 Long Travel Aluminum Short Shock Body 2pcs XP-10635 Grey Composite 4.8mm Flat Type Ball End 13mm 4pcs
XP-10726 Lower Suspension Mount Spacer 0.5mm XP-10636 Grey Composite 4.8mm Flat Type Ball End 15mm 4pcs
XP-10735 Composite Anti-Roll Bar Ball Joint 4pcs (Black) XP-10637 XQ10 Aluminum FR One Piece Suspension Mount
XP-10810 Composite C Hub 4 Degree L/R (Strong Hard) V2 XP-10638 XQ10 Brass FR One Piece Suspension Mount
XP-10811 Aluminum 2 Piece Suspension Mount 2pcs (+0.75) XP-10641 On-power Control System V2
XP-10812 Aluminum RR Lower one Piece Suspension Mount (+0.75) XP-10643 Composite Upper Deck Stiffener 2pcs
XP-10819 Body Support Brace XP-10645 Kevlar Low Friction Belt 3x189mm
XP-10820 Graphite 2.0mm Top Deck V2

Page 24



=
—.M
W

[2]

N\

—L7Gear Ral

N

(b

085 | 965 | 219 | 0E9 | 8b'9 | 899 | 689 | i/ | SE. | 09 | (8L | 918 | 8v8 | 288 | 8i6 | 856 | 2000J | 0501 | 207i] | 0911 | b2l | 96'2) | 8LEI | 811
095 | 5.5 | 165 | 409 | b29 | €b'9 | 299 | £8'9 | S0, | 82. | €5 | 08¢ | 608 | Ob8 | b.B | 0I'6 | 056 | £66 | Ob'OI | €601 | 0511 | hi21 | 8] s/
2h's | 555 | 045 | 585 | 209 | 619 | (€9 | 959 | L9 | 669 | 228¢ | tbt | be't | 208 | ££8 | 998 | £0%6 | 2v'6 | 58%6 | I£01 | €801 | Ob'11 | E0E1 bil
b2S | LES | IS5 | 595 | 085 | 965 | £19 | I€9 | 159 | i£9 | €69 | 91Z | ObZ | £9Z | S6Z | 928 | 658 | 568 | ££6 | 946 | 2201 | bO1 | OET] £l
L0S | 615 | 265 | 9b's | 095 | 5.5 | I65 | 809 | 929 | Sh'9 | 599 | 989 | 60L | beL | 09 | 88, | 818 | 158 | (88 | 526 | 496 | £101 | b9OI 2l
06 | 206 | bIS | L85 | IbS | 555 | OLS | 985 | €09 | 029 | 669 | 659 | 089 | €0 | L2L | €5 | I8L | 118 | bb8 | 6.8 | LI6 | 656 | bOOI 111
SLh | 98 | 86b | 01'S | €25 | 965 | 055 | 595 | i8S | L6 | §1'9 | £€'9 | £59 | bs'9 | 469 | 12, | 9b'L | biL | bOB | 9EB | IL'B | 606 | 056 o1
09b | ILh | 28 | €6b | 505 | 815 | IES | Sh's | 095 | 5.5 | @865 | 609 | 829 | (b9 | 899 | L69 | biL | ObL | L9, | L6 | 828 | £98 | 006 601
ob'h | 95 | 99k | LL'h | 68'h | 00S | £/'S | 925 | Ob's | S5 | 0.5 | 985 | bo'9 | 229 | 1b'9 | 299 | 069 | 80 | ££L | 09¢ | 68, | i28 | 558 801
E€h | 2bb | 25k | 29 | €Lk | b8 | 96 | B80S | 25 | S€'S | 6b'S | §96 | 185 | 865 | 919 | S69 | 959 | b9 | 0. | 92 | €5¢ | 28¢ | €18 01
02h | 62 | 8€'h | 8b'h | 85k | 89w | 08 | I6% | bO'S | 91'S | OE'S | bb'S | 656 | 5.5 | 265 | 019 | 629 | 059 | 8.9 | v69 | 6iC | 9b'L | Si¢ 901
L0b | 91'b | b2 | bEL | Ebh | ESk | b9k | SLh | L8 | 66 | 215 | 525 | 6ES | b5S | OLS | (85 | 509 | £29 | b9 | IL9 | 889 | EIL | 6EL 501
S6€ | €00 | 2i'h | 02 | OEh | 6E'b | 6b'h | 09 | OLh | @88k | b6b | LOS | D25 | hES | 6b'S | 595 | 185 | 665 | 819 | LE9 | 599 | i89 | 90¢ bO1
I6€ | 66€ | 80 | 9i'b | S28b | SEb | Sb'h | S5b | 99% | LLb | 68 | 205 | SIS | 625 | bbS | 655 | 9.5 | €65 | 219 | I€9 | 659 | &9 €01
88€ | 96€ | bOb | 2i'b | 12b | IEL | Obb | ISk | 19 | £Lh | S8 | L6b | OIS | b285 | BE'S | bsS | OLS | (85 | 909 | 529 | 259 201
v8E | 26€ | 00b | 80b | LIk | 92 | 8ch | 9bk | L5k | 89 | 08 | 26 | S0G | 615 | E€s | 8bs | b9s | 285 | 009 | 619 101
08 | 88€ | 965 | bOb | Eib | 22k | 2€h | 2bh | 25k | €9 | 5Lk | 48k | 005 | bi'S | 825 | £b'S | 656 | 9.5 | bES [T
9Lc | b8E | 26€ | 00 | 60 | BI'h | 82 | LEk | 8bh | 65% | OL'h | 28 | S6'b | 80G | €25 | LES | €55 | OLS 66
2.c | 08 | 88°E | 956 | SO0b | bI'h | €£2h | E€b | Ebb | bSh | 99°b | LLh | 06k | E0S | L1'S | 2ES | 8b'S 86
69 | 9. | h8E | 26 | 10k | OI'h | 61 | 62k | 65 | 05k | ISk | €Lh | S8b | 86 | 215 | 2§ 6
S9€ | 8L | D8E | 88E | L6E | S0b | Si'h | b2k | bEW | Sk | 95h | 89 | 08 | E6b | L0S 96
19 | 89€ | 9.€ | b8E | 26€ | IO | OI'h | 02k | OEk | Obk | ISh | €9 | SLb | 88h 56
LSE | b9E | 2LE | 0BE | 88E | L6€ | 90h | SI'h | S2b | 9€b | Lb'b | 85k | OLb b6
ESE | 19 | 89€ | 9LE | bBE | €6€ | 280b | II'b | I8h | IEb | 2bb | ESH £6
0S€ | LSE | b9E | 2L | 08E | 88E | L6E | LOb | 91h | 92 | LE® 26
9h'e | ESE | 09 | 89°€ | 9LE | bBE | E6E | 20% | 2ih | 22k i6
2vE | 6b'E | 95€ | b9E | 2L€ | 08€ | 68 | 86 | LOh [
8€€ | ShE | 25€ | 09€ | 89 | 9LE | bBE | E6E 58
bEE | IbE | BhE | 95E | E9E | 2LE | 0BE 88
IE€ | LE€ | bbE | 285€ | 6SE | L9E I7]
LZE | E€E | ObE | BWE | SS€ 98
£2€ | OEE | 9€€ | bbE 58
6I'E | 92€ | EEE b8
sie | a2e €8
2Ie 2 |
0s | 66 | 8k 7] sk sk | bb [T 2r ir or | 6 | st LE 9 | st bE 3 3 1e | oe | 62 | 82 .z 92 s2 | »2 €2 A 12 0z | 61 81 ] 9/ g
Y
p8e | €0l | %
£L€ | 08 | 201
29€ | 69 | 8L€ | 01
25€ | 85 | S9E | ELE | 001
2he | 8bE | SSE | 29€ | 69 | 66
£€€ | 6EE | ShE | ISE | 85E | 59 | 86
€2 | 62€ | SEE | IWE | BhE | bSE | I9E | L6
bi'e | 02€ | 92 | 2€€ | 8€E | bb'E | ISE | 85 | 96
90 | /1€ | LIE | 22€ | 82E | bEE | IbE | LbE | hSE | S6
862 | E0C | 80E | E/E | 61E | S2E | IEE | LEE | EbE | OSE | b6
062 | 562 | 662 | SOE | OIE | 81E | IZE | L2ZE | EE€ | ObE | 9hE | €6
282 | .82 | 162 | 952 | IOE | LOE | 2i€ | BI€ | b@€ | DEE | 9€E | EbE | 26
b2 | 6.2 | €82 | 882 | €62 | 862 | EOE | 60E | hI€ | DZ€ | 92€ | €€E | 6EE | 16
(92 | je2 | oc2 | ose | s82 | o062 | s62 | ooe | so€ | 11E | Li€ | €2E | 62 | S€€ | 06
092 | b92 | 892 | ec2 | LL2 | @82 | (82 | @62 | (62 | @0 | LOE€ | €€ | GIE | S2E | 2c€ | 68
€52 | ¢52 | 192 | 592 | oc2 | be2 | 6L2 | £82 | 882 | €62 | 66 | bOE | OIE | SI'E | 22€ | 82E | 88
Lh2 | 052 | bSe | 852 | 292 | (92 | IL2 | 9.2 | 082 | s82 | 062 | S62 | I0OE | 90E | 2I€ | BIE | h2E | .8
Ob2 | b2 | 82 | 152 | 552 | 652 | h92 | 892 | @L@ | (L2 | 282 | (82 | @62 | L62 | EOE | 8OE | bIE | O2E | 98
pE2 | 8€2 | Ibe | She | 8be | 252 | 952 | 092 | 592 | 692 | h.@ | 8.2 | €82 | 882 | b62 | 662 | SOE | IIE | LIE | &8
822 | i@ | see | 82 | 2b2 | 9v'2 | 6b'@ | £52 | (52 | 292 | 99 | IL2 | 5.2 | 082 | s82 | 062 | 962 | IOE | LOE | £1€E | b8
222 | s@2 | 622 | ec2 | se2 | 662 | €he | o9pe | mse | bse | 652 | €92 | 492 | eL2 | (L2 | @82 | (82 | @62 | 862 | €0t | 60E | €8
9/2 | 612 | g22 | 922 | 622 | ec2 | 92 | ob2 | eve | th2 | 52 | ss2 | 092 | b2 | 692 | £L2 | sc2 | €82 | 682 | b62 | ooE | s0E | 28
112 | bie | t12 | 022 | ez2 | 922 | oe2 | ee2 | €2 | obe | wbe | 82 | 252 | 452 | 192 | s92 | os2 | s.2 | og2 | s82 | o6 | 96 | 20€ | I8
so2 | 802 | 112 | ki@ | i@ | o022 | bee | (22 | oe2 | be2 | Be2 | Ibe | She | 6b2 | €52 | 852 | @92 | (92 | 1c2 | sc2 | 182 | «82 | 262 08
ooz | eoz | o2 | 8o | 112 | bi2 | 812 | 122 | b2 | ¢t22 | jg2 | se2 | s€2 | a2 | obe | 052 | bs2 | 652 | €92 | 892 | £L2 | sL2 | €82 6L
561 | 86 | 002 | €02 | 902 | 602 | 2i2 | 512 | 812 | i22 | s@2 | @2 | €@ | €2 | 62 | €2 | Lb2 | 152 | 952 | 092 | 592 | 692 | bLE 8L
067 | €61 | 561 | 861 | 002 | £02 | 902 | 602 | 212 | i@ | 8l | @22 | s@e | 622 | ec2 | 9c2 | Ob2 | hh@ | 8hE | 252 | .52 | |92 | 992 i
581 | 881 | 061 | €61 | 561 | 861 | 102 | £02 | 902 | 602 | 212 | 912 | 6i@ | 222 | 922 | 622 | €2 | Lg2 | IbE | sh@ | 6b2 | £52 | 852 aL
08/ | €81 | s81 | 881 | 061 | €61 | S611 | 86 | 0@ | ho@ | c02 | ol | €12 | 812 | 612 | e22 | 822 | og2 | hee | 8€2 | @ve | obe | ose 7
9.1 | 8.1 | 081 | €81 | 581 | 481 | 061 | €611 | S61 | 861 | 102 | bo2 | 02 | 012 | €12 | 912 | 022 | €22 | 22 | EE | beE | 82 | abe bl
121 | €1 |aci | set | o8 | €81 | s81 | 81 | 061 | €61 | s611 | 8611 | 102 | bo2 | 0@ | 012 | €12 | ci2 | o22 | p2e | 22 | ige | se2 €L
(91 | 691 | i1 | €ct | sei | set | 081 | 281 | s81 | ¢81 | 061 | €61 | s61 | 8671 | 102 | o2 | co2 | 012 | ki@ | Li2 | 122 | b2e | g2 2L
€91 | 5971 | ¢91 | 691 | 141 | €21 | sc1 | 8ci | o8 | 281 | s81 | 481 | 061 | €61 | 9611 | 8671 | o2 | ho2 | 802 | 112 | kiE | 812 | 122 i’
85 | 091 | 291 | b9l | 9971 | 891 | iL1 | €41 | S | 4.1 | 081 | 281 | 581 | 481 | 061 | €671 | 9671 | 6671 | @02 | so2 | 802 | 112 | 512 oL
b1 | 957 | 851 | 091 | 2971 | b9l | 991 | 891 | 041 | €41 | .1 | <21 | 081 | 281 | 581 | (81 | 061 | €61 | 951 | 6671 | @02 | so2 | soe 59
58 | b8 €8 | a8 i8 08 | 6L 8L i 9L 7 [ £L aL I oL 69 | 89 (9 | 83 | ss (7] €9 29 i9 03 | 65 | 8s I3 95 5 | bS £s 25 is

vould

rc-xpress.com

www.

Page 25



Driver

Track Surface
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Spacer mm
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Spacer mm © mm
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